
CITY OF LEMOORE/LEPRINO FOODS RIVER RANCH 
RECYCLED WATER PROJECT

Initial Study and Negative Declaration

Prepared for 
Central Valley Regional Water 
Quality Control Board

May 2023



CITY OF LEMOORE/LEPRINO FOODS RIVER RANCH 
RECYCLED WATER PROJECT

Initial Study and Negative Declaration

Prepared for 
Central Valley Regional Water 
Quality Control Board

May 2023

626 Wilshire Boulevard 
Suite 1100 
Los Angeles, CA  90017 
213.599.4300 
esassoc.com

Atlanta
Bend
Irvine
Los 
Angeles
Mobile
Oakland
Orlando

Palm Beach 
County
Pasadena
Pensacola
Petaluma
Portland
Rancho 
Cucamonga
Sacramento

San Diego
San Francisco
San Jose
Sarasota
Seattle
Tampa
Thousand Oaks



OUR COMMITMENT TO SUSTAINABILITY  |  
ESA helps a variety of public and private sector 
clients plan and prepare for climate change and 
emerging regulations that limit GHG emissions. 
ESA is a registered assessor with the California 
Climate Action Registry, a Climate Leader, and 
founding reporter for the Climate Registry. ESA 
is also a corporate member of the U.S. Green 
Building Council and the Business Council on 
Climate Change (BC3). Internally, ESA has 
adopted a Sustainability Vision and Policy 
Statement and a plan to reduce waste and 
energy within our operations. This document was 
produced using recycled paper. 



i
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  
 

CONTENTS
City of Lemoore/Leprino Foods River Ranch 
Recycled Water Project Initial Study/ Negative 
Declaration

Page

Chapter 1 .......................................................................................................... 1-1
Introduction and Project Background ......................................................... 1-1

1.1 Introduction ............................................................................... 1-1
1.2 Background .............................................................................. 1-1

Chapter 2 .......................................................................................................... 2-1
Project Description ..................................................................................... 2-1

2.1 Project Location ........................................................................ 2-1
2.2  Project Objectives .................................................................... 2-1
2.3 Project Description ................................................................... 2-1
2.4 Operation and Maintenance Activities ...................................... 2-2
2.5 Project Approvals ..................................................................... 2-2

Chapter 3 .......................................................................................................... 3-1
Environmental Checklist ............................................................................ 3-1

3.1 Project Details .......................................................................... 3-1
3.2 Environmental Factors Potentially Affected .............................. 3-3
3.3 Environmental Checklist ........................................................... 3-5

Appendices
A. Report of Waste Discharge: City of Lemoore/Leprino Foods River Ranch 

Recycled Water Project
B. Biological Resources Technical Report

Figures
Figure 1-1 Project Location Map ................................................................ 1-2
Figure 1-2 River Ranch Subsurface Drainage Collection System.............. 1-4

Tables
Table 1  Summary of AB 52 Consultation ........................................................ 3-52



Contents

ii
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  

This page intentionally left blank



1-1
City of Lemoore/Leprino Foods River Ranch ESA / D202100745.00 
Recycled Water Project  May 2023 
Initial Study/ Negative Declaration 

CHAPTER 1 
Introduction and Project Background 

1.1 Introduction 
On May 6, 2022, the Central Valley Regional Water Quality Control Board (Central 
Valley Water Board) received a Report of Waste Discharge (ROWD) (Appendix A) 
from the City of Lemoore (Lemoore or City) and the Leprino Foods Company (Leprino) 
for the discharge of up to 7.0 million gallons per day (mgd) of treated combined effluent. 
The City of Lemoore/Leprino Foods River Ranch Recycled Water Project (Proposed 
Project) would increase flows by  40 percent over the current permitted flow and expand 
the land application area.  

The discharge of combined treated effluent is currently regulated by Waste Discharge 
Requirements (WDRs) Order R5-2019-0008, which authorizes the discharge of up to 5.0 
mgd of disinfected secondary-23 recycled water for irrigation of crops on approximately 
1,900 acres of farmland (i.e., Stone Ranch Property) owned by Leprino. The Proposed 
Project would increase the average monthly discharge from 5.0 to 7.0 mgd and expand 
the land application area to include an adjoining 520-acre parcel, known as the Nederend 
property, also owned by Leprino. Stone Ranch and the adjacent Nederend property are 
collectively referred to as River Ranch (Figure 1-1). 

As the Lead Agency under the California Environmental Quality Act (CEQA), the 
Central Valley Water Board coordinated the preparation of this Initial Study (IS) to 
determine if the Proposed Project would have a significant effect on the environment. 

1.2 Background 
1.2.1 Historic Land Application 
Leprino owns and operates two cheese production facilities in the City of Lemoore that 
process approximately 14 million pounds of milk, producing an average of 1.5 million 
pounds of mozzarella cheese per day. Together the two cheese production facilities 
generate approximately 2.75 mgd of process water, which is conveyed to Leprino’s 
industrial wastewater treatment facility (WWTF), located adjacent to the City of 
Lemoore’s domestic WWTF for treatment. The source of water used at Leprino facilities 
is supplied by the City of Lemoore.



1. Introduction and Project Background

1-2
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  

Figure 1-1 Project Location Map



1. Introduction and Project Background

1-3
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  

The City of Lemoore’s WWTF provides sanitary wastewater treatment for the City’s 
approximately 27,000 residents and produces about 1.7 mgd of effluent that is treated and 
disinfected to comply with standards for disinfected secondary-23 recycled water 
established under California Code of Regulations, title 22, section 60301.225.1 Pursuant 
to title 22, section 60304, recycled water used for surface irrigation for certain reuse 
projects must meet the standards of section 60301.225.

Leprino’s WWTF treats its cheese production water to reduce organics and nitrogen in 
accordance with WDRs Order R5-2019-0008.  

The two treated effluent streams (1.7 mgd from the City and approximately 3.0 mgd from 
Leprino) are combined and conveyed to the Stone Ranch Property through an existing 
pipeline where the commingled flow enters distribution canals to irrigate 1,900 acres of 
animal feed and fiber crops consisting of alfalfa, triticale, and cotton. The Stone Ranch 
Property is underlain by a drainage system consisting of tile drains and sumps to capture 
subsurface flows and direct it to an onsite evaporation basin constructed in 1984/1985 
(Figure 1-2).

1.2.2 Leprino and Lemoore Effluent Quality and Treatment 
Technologies 

The current WDRs for the combined effluent includes the following effluent limits: 
1. Five-day biochemical oxygen demand at 20 degrees Celsius (BOD5) not to exceed a 

monthly average of 40 milligrams per liter (mg/L) and a daily maximum of 80 mg/L.
2. Total suspended solids (TSS) not to exceed a monthly average of 40 mg/L and a daily 

maximum of 80 mg/L.
3. Fixed dissolved solids (FDS) not to exceed an annual average of 1,400 mg/L.

4. Total coliform bacteria not to exceed a seven-day median of 23 most probable 
number (MPN)/100 mL and 240 MPN/100 mL more than once in any 30-day period.

The current WDRs also sets a BOD5 cycle average loading rate of 100 pounds per acre 
per day and requires that the annual nutrient loading of the land application area not 
exceed the annual crop demand (i.e., reasonable agronomic rates).

1 Cal. Code of Regs., tit. 22, § 60301.225 provides, “’Disinfected secondary-23 recycled 
water’ means recycled water that has been oxidized and disinfected so that the median 
concentration of total coliform bacteria in the disinfected effluent does not exceed a most 
probable number (MPN) of 23 per 100 milliliters utilizing the bacteriological results of 
the last seven days for which analyses have been completed, and the number of total 
coliform bacteria does not exceed an MPN of 240 per 100 milliliters in more than one 
sample in any 30 day period.”



1. Introduction and Project Background

1-4
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  

The City of Lemoore utilizes four ponds for treatment of its wastewater. The first two 
ponds are aerated and operate in parallel, and the next two ponds are partially aerated and 
are operated in series to settle solids. The ponds occupy approximately 8.8 acres and have 
a storage capacity of 70 million gallons. Using existing equipment, the City can treat 
about 14,000 pounds per day of BOD5. On leaving the treatment ponds, the City’s 
effluent is disinfected using chlorine gas before being combined with Leprino’s treated 
effluent.

Figure 1-2 River Ranch Subsurface Drainage Collection System



1. Introduction and Project Background

1-5
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  

The Leprino treatment system utilizes two High-Rate Activated Sludge (HRAS) reactors, 
two Dissolved Air Flotation (DAF) units, and three Sequencing Batch Reactors (SBRs). 
The HRAS system is used to remove a portion of soluble chemical oxygen demand. The 
DAF units function as clarifiers, removing activated sludge from the effluent stream and 
pumping it back into the HRAS reactors. The SBRs are used to remove additional BOD5 
and for nitrification and denitrification. The wastewater then goes through final filtration 
before it is discharged to an existing pipeline where it is combined with the City’s treated 
and disinfected sanitary effluent. Leprino’s treatment system also includes two lined 
facultative lagoons used for off-spec wastewater and waste solids, if needed. 

Historically, the quality of the combined treated effluent has typically been below the 
current WDRs effluent limitations.



1. Introduction and Project Background

1-6
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project     May 2023 
Initial Study/ Negative Declaration  

This page intentionally left blank



2. Project Description

2-1
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project   May 2023 
Initial Study/ Negative Declaration

CHAPTER 2 
Project Description

2.1 Project Location  
The River Ranch is located approximately four miles west of the Leprino and Lemoore 
WWTFs in the City of Lemoore, Kings County, California (Figure 1-1). The River Ranch 
grows fodder for animal feed and cotton for fiber.  

2.2  Project Objectives 
The objective of the Proposed Project is to facilitate the expansion of an existing discharge 
of treated effluent and maximize beneficial reuse of wastewater generated by the Leprino 
facilities and the City of Lemoore in a manner that is protective of waters of the State and 
compliant with the Central Valley Water Board’s Water Quality Control Plan for the Tulare 
Lake Basin (Basin Plan).  

2.3 Project Description 
The Proposed Project would (a) increase the quantity of the combined discharge volume 
from a monthly average of approximately 5.0 mgd to 7.0 mgd and (b) increase irrigated 
acreage from 1,900 acres to approximately 2,420 acres at the River Ranch property. 
Leprino would increase flows from about 3.0 to 5.0 mgd, while the City would increase 
flows from about 1.7 to 2.0 mgd. The City’s effluent would be treated to California Code 
of Regulations, title 22, section 60301.225 disinfected secondary-23 standards prior to 
combination with Leprino’s effluent. The combined effluent would be conveyed to the 
River Ranch property through the existing conveyance and irrigation canal system. No 
additional treatment facilities or technologies would be installed at either treatment 
facility. In addition, the Project will use existing infrastructure at the River Ranch, 
including the interceptor drain on the eastern boundary of the Nederend Property, the 
drainage pipe, collection sump, and pump equipment. The interceptor drains at River 
Ranch captures subsurface flows and sends them to the existing evaporation basin on the 
Stone Ranch Property to prevent potential runoff from entering the South Fork of the 
Kings River (Figure 1-2). The Nederend Property does not have a subsurface drain 
system (i.e., tile drains), so no additional connections are needed. The ROWD and 
associated studies indicate that the existing treatment and conveyance infrastructure is 
sufficient to accommodate the increase in flow. No new conveyance facilities or pumps 
would be installed as a result of the project. 



2. Project Description

2-2
City of Lemoore/Leprino Foods River Ranch  ESA / D202100745.00 
Recycled Water Project   May 2023 
Initial Study/ Negative Declaration  

2.4 Operation and Maintenance Activities 
The treatment facilities’ and discharge conveyance system’s operations would not change 
from existing conditions, except that in addition to animal fodder and cotton crops, 
Leprino is proposing to irrigate tomato crops and harvest for canned tomato paste. The 
current WDRs specifies a groundwater limitation of 10 mg/L for nitrate (as nitrogen) and 
requires that annual nutrient loading to land application areas not exceed annual crop 
demand (i.e., reasonable agronomic rates. Leprino and Lemoore are also active 
participants in the Central Valley Water Board’s Salt and Nitrate Control Programs (see 
Central Valley Water Board, Resolutions R5-2018-0034 and R5-2020-0057); Leprino 
and Lemoore chose to join the Salt Control Program’s Prioritization and Optimization 
(P&O) Study and are active participants in the Kings Water Alliance Management Zone 
Group for the Nitrate Control Program. 

Of the crops grown at the River Ranch, all fields except those where wheat is grown for 
grain are either double cropped or have perennial crops to maximize nitrogen removal 
capacity. Under the Proposed Project, the combined effluent would be applied to 2,420 
acres, and the average total nitrogen loading would be 260 pounds per acre per year if 
evenly distributed to the fields. The range in nitrogen uptake rates for crops at the River 
Ranch is between 125 pounds per acre per year for tomatoes and over 400 pounds per 
acre per year for alfalfa or triticale forage with corn. Leprino will grow summer forage 
crops with higher nitrogen uptake rates with the tomato crops to manage overall nitrogen 
load. 

The current water supply system for River Ranch consists of an extensive irrigation canal 
system with pump stations and gypsum treatment equipment that serve the entire farmed 
acreage. The canal system will receive combined effluent via the existing pipeline from 
Lemoore, as well as groundwater inputs from twelve irrigation wells. The canal system 
will allow for blending of combined effluent and pumped groundwater prior to irrigation. 